
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       ALT      V        NB/CB    TI

156426      ASTM A 283 C 0000              0.167    0.470    0.015    0.007    0.124    0.030    0.020    0.030    0.005    0.039    0.003    0.001    0.002

256582      ASTM A 283 C 0000              0.166    0.460    0.014    0.014    0.107    0.040    0.020    0.040    0.008    0.043    0.002    0.001    0.002

256583      ASTM A 283 C 0000              0.166    0.480    0.017    0.006    0.132    0.030    0.020    0.030    0.006    0.038    0.005    0.001    0.003

256584      ASTM A 283 C 0000              0.163    0.460    0.010    0.007    0.110    0.050    0.020    0.030    0.005    0.035    0.002    0.001    0.002

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

156426          3090            16641281        0.3750          47.295(KSI)     64.654(KSI)     28(%)           8

156426          4060            16641181        0.3750          48.092(KSI)     65.293(KSI)     26(%)           8

256582          3050            16640291        0.6250          47.549(KSI)     69.009(KSI)     30(%)           8

256582          3130            16641341        0.3750          48.450(KSI)     65.549(KSI)     25(%)           8

256582          3180            16641352        0.3750          48.092(KSI)     65.293(KSI)     26(%)           8

256583          3170            16641141        0.3750          47.295(KSI)     64.654(KSI)     28(%)           8

256583          4150            16641161        0.3750          49.313(KSI)     66.108(KSI)     25(%)           8

256584          3050            16641151        0.3750          49.483(KSI)     66.336(KSI)     24(%)           8

256584          4050            16641171        0.3750          48.720(KSI)     65.538(KSI)     26(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

156426          3090            16641281        0.3750          96.0000         240.0000        A-6                            B3668           000020

156426          3090            16641282        0.3750          96.0000         240.0000        A-6                            B3668           000020

156426          3090            16641283        0.3750          96.0000         240.0000        A-6                            B3668           000020

256582          3130            16641341        0.3750          96.0000         240.0000        A-6                            B3668           000020

256582          3130            16641342        0.3750          96.0000         240.0000        A-6                            B3668           000020

256582          3130            16641343        0.3750          96.0000         240.0000        A-6                            B3668           000020

256582          3150            16641361        0.3750          96.0000         240.0000        A-6                            B3668           000020

256582          3150            16641362        0.3750          96.0000         240.0000        A-6                            B3668           000020

256582          3180            16641351        0.3750          96.0000         240.0000        A-6                            B3668           000020

256582          3180            16641352        0.3750          96.0000         240.0000        A-6                            B3668           000020

256582          3180            16641353        0.3750          96.0000         240.0000        A-6                            B3668           000020

256583          4180            16641221        0.3750          96.0000         240.0000        A-6                            B3668           000020

256583          4180            16641222        0.3750          96.0000         240.0000        A-6                            B3668           000020

256583          4180            16641223        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          3070            16641241        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          3070            16641242        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          3070            16641243        0.3750          96.0000         240.0000        A-6                            B3668           000020
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

256584          3110            16641301        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4060            16641271        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4060            16641272        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4060            16641273        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4080            16641231        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4080            16641232        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4080            16641233        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4110            16641291        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4110            16641292        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4110            16641293        0.3750          96.0000         240.0000        A-6                            B3668           000020

256584          4120            16641263        0.3750          96.0000         240.0000        A-6                            B3668           000020

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

156426          3090            16641281        1000712637      345

156426          3090            16641282        1000712637      345

156426          3090            16641283        1000712637      345

256582          3130            16641341        1000712637      345

256582          3130            16641342        1000712637      345

256582          3130            16641343        1000712637      345

256582          3150            16641361        1000712637      345

256582          3150            16641362        1000712637      345

256582          3180            16641351        1000712637      345

256582          3180            16641352        1000712637      345

256582          3180            16641353        1000712637      345

256583          4180            16641221        1000712637      345

256583          4180            16641222        1000712637      345

256583          4180            16641223        1000712637      345

256584          3070            16641241        1000712637      345

256584          3070            16641242        1000712637      345

256584          3070            16641243        1000712637      345

256584          3110            16641301        1000712637      345

256584          4060            16641271        1000712637      345

256584          4060            16641272        1000712637      345

256584          4060            16641273        1000712637      345

256584          4080            16641231        1000712637      345
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

256584          4080            16641232        1000712637      345

256584          4080            16641233        1000712637      345

256584          4110            16641291        1000712637      345

256584          4110            16641292        1000712637      345

256584          4110            16641293        1000712637      345

256584          4120            16641263        1000712637      345

   

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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